
 

 
 
 

Desalination and Water Purification Research and  
Development Program Report No. 154 

 

Water Reuse Study for 
Big Bear, California 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
U.S. Department of the Interior 
Bureau of Reclamation April 2008 



 

REPORT DOCUMENTATION PAGE Form Approved 
OMB No. 0704-0188 

Public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, gathering and maintaining 
the data needed, and completing and reviewing this collection of information.  Send comments regarding this burden estimate or any other aspect of this collection of information, including suggestions for 
[...]
Design parameters and comparative cost estimates are provided for ultrafiltration 
(UF)/NF and UF/RO systems to produce 1 million gallons per day of product 
water.  The costs are very close at $3.5 million for construction cost and 
$1.4 million annual cost.  The NF option is $100 thousand more in capital cost 
and $100 thousand per year less in operation and maintenance cost.  However, 
there may be further cost savings in operating without chemical adjustments that 
are not reflected in the cost model. 

During the final year of testing, CH2M Hill operated the system to obtain data for 
design of a full-scale plant.  Operating data and water analysis data from that 
period are included in this report.  During the last month of testing, a vibratory 
shear enhanced separation (VSEP®) process was tested to maximize recovery 
from the system.  With the 1-gallon-per-minute unit, it was possible to attain 
97.7% overall recovery from the RO/VSEP® process.  Since the objective of the 
original project was to provide water for aquatic habitat and for irrigation with the 
concentrate, the VSEP® process is not included in the design and cost estimate. 



3 

2.0  Background and Introduction 
Water utilities and regulatory agencies of southern California have formed a 
partnership with the Southern California Area Office of the Bureau of 
Reclamation (Reclamation) to complete a Comprehensive Water Reclamation and 
Reuse Study.  The study, authorized by the Title XVI Water Reuse and Recycling 
Program, was organized into Phase IA, Phase IB, and Phase II.   

• During Phase IA, the cost-sharing partners, along with Reclamation, 
developed an extensive database of existing and potential recycled water 
demands and supplies, land use, environmental assets, and local water and 
waste water agency recycling plans.  

• During Phase IB, planning tools were developed with which to analyze the 
data and evaluate the benefits of regional water recycling strategies.  

• During Phase II, the cost-sharing partners opened the planning process to 
all southern California water and waste water agencies, to work together in 
partnership using the tools and database developed in Phase I.  

• The product of Phase II of the Southern California Comprehensive Water 
Reclamation and Reuse Study (SCCWRRS) was the generation of a list of 
34 short-term projects for implementation by 2010, as well as the 
development of a long-term regional recycling strategy for projects through 
2040.  

The short-term projects, which were developed with the assistance of over 
80 local agencies, have a total potential yield of approximately 451,500 acre-feet 
per year of additional recycled water.  One of these projects was a water reuse 
pilot study with Big Bear Area Regional Waste Water Authority. 

2.1  Big Bear Area Description 

The Big Bear Valley is located in the San Bernardino Mountains (see 
figure 1).  The Valley has a population of approximately 26,200 residents 
on a full- and part-time basis.  The area is continuing to grow and 
experiences approximately 50 to 100 new sewer line connections per year.  
The service area for the Big Bear Area Regional Wastewater Authority 
(BBARWA) includes the entire Big Bear Valley (79,000 acres).  
BBARWA serves three separate collection systems:  the city of Big Bear 
Lake, representing approximately 62 percent (%) of the total flow; the Big 
Bear City Community Services District, representing approximately 34% 
of the total flow; and the county of San Bernardino Service Area 53B, 
representing approximately 4% of the total.  Each underlying agency 
maintains and operates its own waste water collection system and delivers 
waste water to the agency's interceptor system for transport to the regional 
plant (see figure 2). 



 

4 

 
 
The local water resources are limited, and there is no water available for import.  
To meet the increasing needs of the community, BBARWA has been 
investigating other ways to augment the current ground water supplies in a 
reliable, long-term, and locally controlled manner.  Recycled waste water from 
BBARWA Waste Water Treatment Plant (WWTP) was suggested as one 
alternative for augmenting the current water supply in the area.  From 2003 to 
2006, BBARWA tested systems for advanced treatment of effluent from the waste 
water treatment plant to produce recycled water for beneficial use in the Big Bear 
Valley.   

Figure 2.  BBARWA Service Area Showing the Waste Water Treatment Plant and 
Stickleback Fish Environment. 

Figure 1.  Regional View of Big Bear Area. 



5 

2.2  Current Waste Water Treatment Process 

The BBARWA WWTP, diagramed in figure 3, is an oxidation ditch, activated 
sludge process with a process design capacity of 4.9 million gallons per day 
(mgd) that currently treats an average flow of 2.2 mgd.  The secondary treatment 
at design capacity (4.9 mgd) produces 2,000 acre-feet per year of treated water for 
disposal.  The secondary effluent is piped to the Lucerne Valley where it is used 
for the irrigation of alfalfa to feed livestock.  Solids from the facility are either 
composted or incinerated.  The plant has consistently achieved total nitrogen and 
all other effluent discharge requirements (CH2MHill 2004).   
 

2.3  Recycled Water Use in Big Bear 

During the course of the study, BBARWA operated a small-scale recycling 
program via three permits.  This recycling program allows distribution of recycled 
water for construction, irrigation, and other permitted activities. 

Within this program, BBARWA had approximately 139 accounts of various 
types.  Irrigation users comprise the largest number of accounts, but they use 
significantly smaller amounts of water than construction users.  In 2004, 
over 11 acre-feet of recycled water was sold, with only 12 % supplied to 
irrigation users.  Irrigation use currently is permitted via a valley-wide 

Solid to 
Composting or 
Incineration 

Liquid to 
Irrigation in 
Lucerne Valley 

Macrofiltration/Reverse Osmosis (MF/RO) 
Pilot Provided Purified Reuse Water for 
Local Irrigation and Dust Control. 

Screen/Degri

Oxidation Ditch

Secondary 
Clarifier 

Figure 3.  BBARWA Waste Water Treatment System. 



 

6 

permit, where recycled water is delivered to individual homeowners via 
trucks and distributed from onsite holding tanks. 

2.4  Study Objectives 

The two objectives for the water reuse project are:   

1) To determine the appropriate level of treatment to produce water 
conducive to wildlife habitat and/or irrigation of high value crops, while 
maintaining a useful concentrate stream for feed crop irrigation. 

2) To evaluate treatment technologies to define parameters that would be 
needed to develop a cost estimate and design a full-scale system. 

2.4.1  Level of Treatment 
The concern with using waste water effluent for aquatic habitat is the 
concentration of pharmaceuticals and other household products that are more 
hazardous to aquatic species than to humans.  These compounds are called 
“emerging contaminants” and include steroids, nonprescription drugs, insect 
repellents, detergent metabolites, disinfectants, plasticizers, fire retardants, and 
several other widely used compounds.  Kolpin and co-authors from the United 
State Geological Survey (USGS) (2002) analyzed samples from 139 sites across 
the country likely to be exposed to municipal, industrial, or agricultural waste 
water.  They found members of these top seven categories of compounds in over 
60% of the streams tested.  While not regulated at this time, there is evidence that 
this class of contaminants affects the endocrine system of fish in very low doses 
and may have synergistic effects when combined.   

Another concern for high value food crops is the presence of pathogenic bacteria 
and virus that could become incorporated or imbedded in the produce making it 
unfit for consumption without severe sterilization, which would harm the food 
value of the crop.  Therefore, it is necessary to use a good barrier technology with 
disinfection to ensure that the product water will be safe to use on valuable food 
crops. 

Finally, the concentrate must retain value for irrigating feed crops for livestock.  
That is the current use of the waste water system effluent from the Big Bear 
Valley.  The ranchers are dependant on this source of water to supplement other 
sources of irrigation water. 



7 

2.4.2  Evaluation of Nanofiltration (NF) and RO Product Water Quality 
NF membrane performance was compared to RO membrane performance to find 
which level of separation would be required to meet the treatment objectives.  
NF membrane separation is specified as a percent rejection of magnesium 
chloride and can vary widely depending on what other ions are present.  If the 
quality is acceptable, the low-pressure NF membranes would save on pumping 
energy. 

2.4.3  Concentrate Minimization 
In the event that concentrate would not be required for irrigation, the vibratory 
shear enhanced processing (VSEP®) process was tested to determine the 
maximum recovery attainable.  It uses either NF or RO flat sheet membrane in 
stacks that are vibrated during the separation process.  The vibration energy helps 
keep scale and particulate buildup from forming on the membrane surface. 

 



9 

3.0  Methods and Equipment 
Microfiltration, reverse osmosis, and ultraviolet (UV) disinfection units were 
installed and tested at the BBARWA WWTP from August 2004 to April 2006.  
Figure 4 is a schematic diagram of the advanced water treatment pilot system, 
illustrating the major processes and approximate flow rates through the different 
stages of the system. 

3.1  Microfiltration Unit 

The Memcor 3M10C microfiltration unit was used during this pilot test.  This unit 
model has three M10C hollow fiber membrane cartridges.  See table 1 for the 
MF M10C membrane specifications.  The membranes have a nominal pore size of 
0.2 microns and are intended to remove particulate material, including protozoa 
and bacteria.  The water flow through the membranes follows an outside-in path, 
meaning that pressurized feed water is introduced to the outside surface of the 
fiber, and filtrate water is collected on the inside of the fiber.   

3.1.1  Pretreatment 
The BBARWA secondary effluent has relatively low iron, manganese, aluminum, 
and arsenic concentrations and does not require pretreatment prior to MF for suc-
cessful operation of the system.  No pretreatment was necessary for removing 
organic carbon.  Chloramines were added to the feedwater prior to the MF system 
to minimize biological growth.  The MF membranes are not tolerant to chlorine; 
however, they can withstand exposure to chloramines.  Aqueous ammonia and so-
dium hypochlorite were added to the MF feed to produce chloramines.  The target 
dose was 1.0 to 2.0 milligrams per liter (mg/L) as a continuous feed to the system. 

3.1.2  Operation 
The Memcor 3M10C has two modes of operation:  filtration and backflush.  
During the filtration mode, product water is generated and suspended materials 
collect on the outside of the membrane fiber.  This unit only operates in a dead-
end mode meaning that there is no feed water recirculation.  As the suspended 
solids collect on the membrane surface, the pressure difference between the 
outside of the fiber and the inside increases.  When a sufficient increase in 
transmembrane pressure occurs, the system requires a backwash to remove 
suspended solids from the membranes surface, by pushing water in an inside-out 
flow configuration to re-move the solids.  See figure 5 for a schematic diagram of 
the Memcor 3M10C microfiltration unit and table 1 for specifications of the unit.  
The MF unit flux was 33 gallons per square foot per day (gfd) of membrane and 
operated at 70% recovery. 



 

10 

 
 
 
 
 
 
 
 

Fi
gu

re
 4

.  
Pi

lo
t S

ys
te

m
 S

ch
em

at
ic

 D
ia

gr
am

. 



11 

 

Table 1.  MF 3M10C Membrane Specifications1 

Characteristic Units Value 

Membrane manufacturer  US Filter Memcor Products 

Membrane Model/Commercial Designation  M10C 

Operating modes  Continuous microfiltration (CMF) 

Approximate size of membrane module in (m) 45.5 (1.157) long x 4.7 (0.119) dia 

Active membrane area ft2 (m2) 360.7 (33.52) 

Number of fibers per module  20,000 

Number of modules (operational)  3 

Inside diameter of fiber mm 0.25 

Outside diameter of fiber mm 0.55 

Approximate length of fiber in (m) 38.1 (0.970) 

Flow direction  Outside-in 

Nominal molecular weight cutoff Daltons N/A 

Absolute molecular weight cutoff Daltons N/A 

Nominal membrane pore size Micron 0.2 

Membrane material/construction  Polypropylene/hollow fiber  

Membrane surface characteristics  Hydrophobic 

Membrane charge  Slightly negative at neutral pH 

Design operating pressure psi (bar) 22 (1.5) 

Design flux at design pressure gfd (1/hr-sq m) 25 gfd typical (42.5) 

Maximum transmembrane pressure psi (bar) 29 (2.0) 

Standard testing pH  6.8 

Standard testing temperature degrees 
Fahrenheit (°F) 
(degrees 
Celsius [°C]) 

68 (20) 

Acceptable range of operating pH values   2-13 

Maximum permissible turbidity NTU 500 

Continuous chlorine/oxidant tolerance  0.01 mg/L free chlorine 
5 mg/L chloramine 
0.01 mg/L potassium 
Permanganate 
Avoid ozone 
0.01 mg/L chlorine dioxide 

     1 in = inch; m = meter; ft2 = square foot; m2 = square meters; mm = millimeter; psi = pounds per 
square inch; hr-sq m = hour-square meter; NTU = nephelometric turbidity unit. 



 

12 

 
 

Figure 5.  Schematic of the Memcor 3M10C MF Unit (National 
Science Foundation [NSF], 2003).

Figure 6.  Photo of the 3M10C MF Unit 
(NSF, 2003). 



13 

3.2  Reverse Osmosis/Nanofiltration System 

The RO/NF system for this testing consists of chemical metering/injection 
systems for the addition of antiscalant and acid, a contact chamber for acid 
mixing, a 5-micrometer (μm) cartridge filter, a variable speed, multistage 
centrifugal pump, and six pressure vessels each holding three membranes.  
Figure 7 is a diagram of the equipment and plumbing, and figure 8 is a 
photograph of the unit at its original home at the Port Hueneme Demonstration 
Plant in California.  Figure 9 is a diagram of the instrumentation to monitor the 
performance of the membranes; including pressure, conductivities, temperature, 
and flow rates and an Allen-Bradley SLC-5/03 used to control the membrane 
system and provide safeguards against operational conditions that would damage 
the unit.  WaterEye, a data acquisition program developed by Perlorica, is used to 
upload data to a remote Web site that can be accessed through a password-secure 
Web site. 

The skid holds 18 2.5- by 40-inch membrane elements in a split 2-1 array with 
6 elements in each complete vessel.  To save space however, the vessels are split 
in half with three elements in each one. 

The system has a maximum feed flow of 6 gallons per minute with the possibility 
of 75–80% recovery.  As the unit was designed to treat fairly low total dissolved 
solid (TDS) water from the California State Water Project, the Goulds Model 
1SVD multistage centrifugal pump has a maximum pressure of 280 pounds per 
square inch (psi) when pumping the full 6 gallons per minute.  To operate half 
capacity the pressure will be only 70 psi.   

Instrumentation included with the system is listed in table 2.  An Allen Bradley 
SLC 3 is used to control the variable frequency drive to maintain either constant 
product flow or constant pressure, monitor sensors, and to shut down the system if 
the supply of feed water should run out or the pressure gets too high. 

 
Table 2.  Instrumentation for the RO/NF System 

Parameter 
Raw 

Water Feed Interstage Concentrate Permeate 
Flow  X  X X 
Temperature X X    
Pressure  X X X  
pH X X   X 
Conductivity X  X X X 
Turbidity X     



 

14 

Fi
gu

re
 7

.  
R

O
/N

F 
Te

st
 S

ki
d 

D
ia

gr
am

. 



15 

 

Fi
gu

re
 8

.  
R

ec
la

m
at

io
n 

R
O

/N
F 

Te
st

 S
ki

d.
 



 

16 

Fi
gu

re
 9

.  
D

at
a 

A
cq

ui
si

tio
n 

an
d 

C
on

tr
ol

 S
ys

te
m

. 



17 

Data was automatically recorded into an Excel spreadsheet during the first 2 years 
of testing.  An Excel macro was developed to copy data from the SLC-503 each 
15 minutes through RSLinx, a Rockwell Software communications program.  The 
operators were required to save the file and start a new one each day.  When 
CH2M Hill took over, a DSL line was provided to the test facility to allow data 
monitoring online through WaterEye service.  WaterEye provides autonomous 
remote monitoring of processes (Perlorica, 2003).  Their RO normalization and 
cleaning projection software was developed under a cooperative agreement 
through Reclamation’s Desalination and Water Purification Research Program.   

3.2.1  Data Collection and Analysis 
During the first 2 years of testing, the operators periodically would e-mail the 
saved data sheets.  Invalid data points where the system was off, or in the midst of 
starting, were discarded.  Still the record was exceedingly large.  If the “start 
recording” button was pushed more than once, then dual recording periods would 
be set in motion.  The data point collected near the top of the hour was used for 
presentation purposes.   

WaterEye provides a relatively stable data recording service, collecting data every 
15 minutes.  The higher frequency is good for detecting problems but creates a 
huge amount of data to fit onto a graph.  Here again, data where the system was 
off, or in the midst of starting, were discarded.  Then the data was sorted by 
minute and hour to select the point collected at the top of the hour at even hours 
for presentation purposes.  Setting rules for data thinning creates an unbiased, 
manageable data set. 

Differential Pressure 

                                                  if PPP −=Δ 1  (1) 

                                                  PcPiP −=Δ 2  (2) 

Where P is pressure, subscript 1 is for the first stage, two for the second, “f” for 
feed, “i” for interstage, and “c” for concentrate. 

Average Osmotic Pressure 

                                            RTC
CC

p
cf *

2
)(

⎟⎟⎠

⎞
⎜⎜⎝

⎛
−

+
=π  (3) 

Where C is the concentration in mole per liter (mol/L) of the “f” feed, 
“c” concentrate, and “p” product, R is the universal gas constant, 8.314 L bar  
K-1mol-1, and T is the temperature in K.  The result is the average osmotic 
pressure in kilopascals (kPa), then converted to psi for this report to maintain 
consistency of units. 



 

18 

Net Driving Pressure 

                                                 p
cf P

PP
NDP −−

+
− π

2
)(

 (4) 

Temperature Correction Factor 

                                            ⎥
⎥
⎦

⎤

⎢
⎢
⎣

⎡
⎟⎟⎠

⎞
⎜⎜⎝

⎛
+= T)(273.15

1-
298.15

1*2640

e  TCF  (5) 

Normalized Permeate Flow 

                                            p
o

i

i

o F
TCF
TCF

NDP
NDP

NPF ** ⎟⎟⎠

⎞
⎜⎜⎝

⎛
⎟⎟⎠

⎞
⎜⎜⎝

⎛
=  (6) 

Where subscript “o” is the initial stable value and “i” is the value at time “i.” 

Conversion from Conductivity to Concentration (mol/L) 

The feed and product water analyses completed during the project were used to 
determine the conversion factor from conductivity to concentration.  The 
concentrate concentration was determined by mass balance using the target 
recovery rate.  Table 3 lists the ionic concentrations used for this analysis.  
Detailed analyses are provided in the “Results” section. 

 
Table 3.  Conversion Factors from Conductivity to Concentration 

 Concentration 
(mg/L) 

Conductivity 
(µS/cm)1 

Concentration 
(mol/L) 

Conversion Factor 
(mol*cm)/(µS*L) 

Secondary Effluent 425 790 1.42 x 10-2 1.80 x 10-5 

NF Permeate 384 470 9.49 x 10-3 2.02 x 10-5 

Calculated NF 
Concentrate 

499 1,145 1.81 x 10-2 1.58 x 10-5 

RO Permeate 18 25 5.51 x 10-4 2.20 x 10-5 

Calculated 
RO Concentrate 

1,500 2,475 4.76 x 10-2 1.92 x 10-5 

     1 µS/cm = microsiemens per centimeter. 
[...]
Bentazon mg/L 2 ND ND ND 18  

Benzo(a)anthracene mg/L 0.05 ND ND ND 0.1 

Benzene mg/L 0.5 ND ND ND 5.0 (1.0) 

Benzopyrene μg/L 0.02 ND ND ND 0.2  

gamma-BHC (Lindane) μg/L 0.2 ND ND ND 0.2 (0.3) 

Carbofuran μg/L 5 ND ND ND 18 (18) 

Carbon tetrachloride μg/L 0.5 ND ND ND 0.5 (0.5) 

Chlordane μg/L 0.1 ND ND ND 0.1  

Chlorobenzene μg/L 0.5 ND ND ND 70 (100) 

2,4-D μg/L 10 ND ND ND 70 (70) 

Dalapon μg/L 10 ND ND ND 200 (200) 

Dibromochloropropane 
(DBCP) 

μg/L 0.01 ND ND ND 0.2 (0.2) 

1,1-Dichloromethane μg/L 0.5 ND ND ND NSL 

 



 

48 

Table 15.  Regulated Organics (continued) 

Paramter Unit 
Detection 

Limit 
RO 

Feed 
RO 

Permeate RO Reject 

CDHS and 
RWQCB 
MCLs for 

Title 22 GWR 

1,2-Dibromoethane μg/L 0.5 ND ND ND 0.05  

1,2-Dichlorobenzene μg/L 0.5 ND ND ND 600 (600) 

1,4-Dichlorobenzene μg/L 0.5 ND ND ND 5 (5) 

1,1-Dichloroethane μg/L 0.5 ND ND ND 5 (5) 

1,2-Dichloroethane μg/L 0.5 ND ND ND 0.5 (5) 

1,1-Dichloroethylene μg/L 0.5 ND ND ND 6 (6) 

cis-1,2-
Dichloroethylene 

μg/L 0.5 ND ND ND 6 (70) 

trans-1,2-
Dichlorethylene 

μg/L 0.5 ND ND ND 10 (10) 

1,2-Dichloropropane μg/L 0.5 ND ND ND 5 (5) 

1,3-Dichloropropene μg/L 0.5 ND ND ND 0.5 (0.5) 

Di (2-ethylhexyl) 
adipate 

μg/L 0.6 ND ND ND 400  

Di (2-ethylehexyl) 
phthalate 

μg/L 0.6 ND ND ND 4 

Dinoseb μg/L 2 ND ND ND 7 (7) 

Diquat μg/L 0.4 ND ND ND 20 (20) 

Endothal μg/L 20 ND ND ND 100 (100) 

Endrin μg/L 0.1 ND ND ND 2  

Epichlorohydrin μg/L 0.4 ND ND ND NSL 

Ethlybenzene μg/L 0.5 ND ND ND 700 (700) 

Foaming Agents 
(MBAs) 

mg/L 0.02 0.1 ND 0.31 0.5 (0.5) 

Glyphosate μg/L 25 ND ND ND 700 (700) 

Heptachlor μg/L 0.01 ND ND ND 0.01  

Heptachlor epoxide μg/L 0.01 ND ND ND 0.01 (0.01) 

Hexachlorobenzene μg/L 0.5 ND ND ND 1 (1) 

Hexachlorocyclopen-
tadiene 

μg/L 1 ND ND ND 50 (50) 

Methoxychlor μg/L 10 ND ND ND 30 (30) 

Methyl t-butyl ether 
(MTBE) 

μg/L 0.3 ND ND ND 13 (5) 

Methyl Mercury μg/L 0.025 0.095 ND 0.129  

Oxamyl μg/L 20 ND ND ND 50 (50) 

Pentachlorophenol μg/L 0.2 ND ND ND 1 (1) 

Picloram μg/L 1 ND ND ND 500 (500) 

 



49 

Table 15.  Regulated Organics (continued) 

Paramter Unit 
Detection 

Limit 
RO 

Feed 
RO 

Permeate RO Reject 

CDHS and 
RWQCB 
MCLs for 

Title 22 GWR 

Polychlorinated 
biphenyls 

μg/L 0.5 ND ND ND 0.5 (0.5) 

Simazine μg/L 0.05 ND ND ND 4 (4) 

Styrene μg/L 0.5 ND ND ND 100 (100) 

2,3,7,8-TCDD μg/L 5 ND ND ND 0.03 (0.03) 

1,1,2,2-
Tetrachlorethane 

μg/L 0.5 ND ND ND 1 (1) 

Tetrachlorethylene μg/L 0.5 ND ND ND 5 (5) 

Thiobencarb μg/L 0.2 ND ND ND 70  

Toluene μg/L 0.5 2.4 ND 8 150 (150) 

Toxaphene μg/L 1 ND ND ND 3 

2,4,5-TP μg/L 1 ND ND ND 50 (50) 

1,2,4-Trichlorobenzene μg/L 0.5 ND ND ND 5 (70) 

1,1,1-Trichlorethane μg/L 0.5 ND ND ND 200 (200) 

1,1,2-Trichloroethane μg/L 0.5 ND ND ND 5 (3) 

Trichlorethylene μg/L 0.5 ND ND ND 5 (5) 

Trichlorofouromethane μg/L 5 ND ND ND 150 (150) 

1,1,2-Trichloro-1,2,2-
triflouroethane 

μg/L 10 ND ND ND 1,200 (1,200) 

Vinyl chloride μg/L 0.5 ND ND ND 0.5 (0.5) 

Xylene μg/L 0.5 ND ND ND 1,750 (1,750) 
 

 
Table 16 shows the concentrations of a number of organic chemicals that do not 
have MCLs but have heath-based advisory levels called “action levels.”  All 
measured parameters were below the detection level in the RO feed, except for 
boron.  The RO membranes accomplished 49% removal efficiency.  Still the feed, 
permeate, and reject concentrations of boron were all below the action level.   

4.4  VSEP® Performance 

During the month of April 2006, New Logic Research, Inc, conducted pilot 
testing of VSEP® technology in Big Bear.  The VSEP® was used to treat the 
concentrate water from the RO unit.  Initial testing was conducted using the 
LFC three membrane and NF-90.  As can be seen in the following figures and 
explanation, the LFC membrane was found to be the least prone to fouling and 
provided excellent salt rejection. 



 

50 

Table 16.  Action-Level Chemicals 

Paramter Unit 
Detection 

Limit 
RO 

Feed 
RO 

Permeate RO Reject 

CDHS and 
RWQCB 
MCLs for 

Title 22 GWR 

Boron μg/L 5 240 135 470 1,000 

n-Butylbenzne μg/L 0.5 ND ND ND 260 

sec-Butylbenzene μg/L 0.5 ND ND ND 260 

tert-Butylbenzene μg/L 0.5 ND ND ND 260 

Carbon disulfide μg/L 0.5 ND ND ND 160 

Chlorate μg/L 0.1 0.064 ND 0.31 0.8 

2-Chlorotoluene μg/L 0.5 ND ND ND 0.14 

4-Chlorotoluene μg/L 0.5 ND ND ND 0.14 

Dichlorodifluoromethane μg/L 0.5 ND ND ND 1,000 

1,4-Dioxane mg/L 0.002 ND ND ND 0.003 

Ethylene glycol mg/L 0.2 ND ND ND 14 

Formaldehyde μg/L 0.2 ND ND ND 100 

Isopropylbenzene μg/L 0.5 ND ND ND 770 

Methyl-isobutyl-ketone μg/L 0.5 ND ND ND 120 

Naphthalene μg/L 0.5 ND ND ND 17 

N-Nitrosodiethyamine ng/L 2 ND ND ND 10 

N-Nitrosodimethylamine ng/L 2 ND ND ND 10 

N-Nitrosodi-n-
propylamine 

ng/L 2 ND ND ND 10 

Perchlorate μg/L 4 ND ND ND 6.0 

n-Propylbenzene μg/L 0.5 ND ND ND 260 

Tertiary butyl alcohol μg/L 2 ND ND ND 12 

1,2,3-Trichloropropane μg/L 0.005 ND ND ND 0.005 

1,2,4-Trimethylbenzene μg/L 0.5 ND ND ND 330 

1,3,5-Trimethylbenzene μg/L 0.5 ND ND ND 330 

Vanadium μg/L 3 ND ND ND 50 
 

 
 
4.4.1  Product Water Quality 
During the 2-week testing of the VSEP® technology in Big Bear, the main 
objective was to optimize the hydraulic conditions and to find stable operating 
conditions.  Observing the product water quality was not the primary concern.  
However, using the rejection provided by the manufacturer in the membrane 
specifications sheet, the overall total dissolved solids concentration of the 
VSEP® product water can be calculated.  The LFC RO membrane has a rejection 
of 99.5%, and the TDS of the feed to the VSEP® unit is 1,500 mg/L.  This results 



51 

in an estimated product concentration of 7.5 mg/L.  Additionally, one data point 
was collected for operation with the LFC membrane; the measured TDS 
concentration was 4.0 mg/L. 

When the VSEP® product water is combined with the RO product water, the 
RO/VSEP® system recovery is 93.5%, and the RO/VSEP® system product water 
quality is 15 mg/L and 96.5% salt rejection. 

4.4.2  Operational Data 
Figure 37 shows the data collected during operation of the VSEP® unit.  Data 
from both NF and RO membrane operation is shown.   

 
 
4.4.3  Cleaning 
Chemical cleaning of the VSEP® is conducted for the same reasons as for 
traditional spiral wound membranes.  While VSEP® can prevent colloidal fouling 
of the membrane and can reduce polarization of rejected materials at the 
membrane surface, it cannot avoid fouling caused by chemical bonding.  The 
cleaning procedure used during this testing was a two-part process.  The steps in 
sequence were NLR 404 acid cleaning followed by NLR 505 caustic cleaning.  

0

10

20

30

40

50

60

0 200 400 600 800 1000 1200 1400 1600 1800 2000

Time (Minutes)

N
or

m
al

ize
d 

Pr
od

uc
t F

lu
x 

(G
FD

)

90% Recov ery RO Membrane

75% Recov ery RO Membrane

84-91% Recov ery NF Membrane

75% Recov ery, no pH adjustment RO Membrane

Recov ery increased from 84% to 91%

Figure 37.  VSEP® Recovery.



 

52 

The procedure was based on previous experience by New Logic with similar 
applications.  The cleaners were used in a 3% by volume solution.  The estimated 
cleaning frequency is twice per week.  Further pH optimization may also result in 
a lower cleaning efficiency. 

 



53 

5.0  Plant Design and Economic 
Analysis 
A preliminary, subappraisal level cost estimate was developed for a 1-mgd 
advanced water treatment system with the same unit processes as the RO pilot 
system using WTCost©, a commercially available cost estimating routine.  To 
develop this preliminary cost estimate, a number of assumptions were made 
which are listed in table 18.  The treatment system capital costs were developed 
using the permeate water quality data obtained from the pilot testing and the 
assumption that the final plant size would generate 1 mgd of product water.  The 
following pieces of equipment were included in the estimate:  chloramination 
injecttion system, antiscalant injection system, acid injection system, ultrafil-
tration, reverse osmosis, including high-pressure pumps, UV post disinfection, 
and product water stabilization.  Capital and annual costs are itemized in table 20. 

Cost indexes used to update the cost assumptions to current dollars were obtained 
from the Engineering News Record Economics Web site (http://www.enr.com/ 
features/coneco/subs/recentindexes.asp) and are listed in table 17.   

 
Table 17.  Cost Indexes – October 20061 

Engineering News 
Record Cost Index October 2006 Used For 

Construction Cost 7,882.53 Manufactured and electrical equipment 
Wage Rate $/hr 41.16 Labor (operating the plant) 
Building Cost 4,431.26 Housing 
Skilled Labor 7,415.98 Excavation and site work 
Materials 2,607.79 Piping, valves, and maintenance materials 
Cement (%/ton) 94.28 Concrete 
Steel ($/CWT) 39.41 Steel 
Electricity ($/kWHr) 0.07 Power 
Interest Rate (%) 6 On construction and bond money 
Amortization (years) 30 For bond period 
     1 $/hr = dollars per hour; %/ton = percent per ton; $/CWT = dollars per hundred weight;  
$/kWHr = dollars per kilowatthour.   
 

 
The RO scenario assumes that the product will be used for high value purposes, 
while the concentrate will be used for irrigation.  This estimate does not include 
the VSEP® technology, as it was understood that some water does need to be 
provided for agriculture.  Alternatively, a low recovery NF system with no 
chemical feed pretreatment or post-treatment could be used to provide concentrate 
for agriculture and product for wetlands development and infiltration.  These 
scenarios are outlined in tables 18 and 19 with cost estimates in tables 20 and 21. 



 

54 

Actually, though the NF system is operated at a lower pressure with no chemical 
feed pretreatment or post-treatment, the capital and annual costs are slightly 
higher than the RO system.  This is due to the higher feed flow which necessitates 
larger pumps and piping.  The power costs are lower, but only by $100 thousand 
per year.  The labor costs may be high.  These scenarios assume 6 staff days per 
day for both the RO and UF systems.  These could be the same people who are 
operating the WWTP. 

 
Table 18.  Design Parameters for 1-mgd UF/RO System 

Component Design Parameter Value 
Nominal Feed Flow, mgd 1.33 
Recovery 75% 
Planned Operation, hours per day 24 
Plant Availability 95% 

RO System 

Operating Temperature 19 °C 
Chloramine Addition, mg/L 1.0 to 2.0 
Antiscalant Addition, mg/L 0.5 
Acid Addition (97% H2SO4), mg/L 7.0 

Pretreatment 

Microfiltration Flowrate, gallons per minute (gpm) 975 
Number of Trains 2 
Number of Vessels 16 
Number of Membrane Elements 96 

Desalting Units 

Nominal Operating Pressure, psi 140 
Product Delivery Nominal Product Flow, gallons per day (gpd) 1,000,000 
Concentrate Volume Nominal Reject Flow, gpd 333,000 
Power Power Requirement, kW*hr/year 500,000 
 
 
Table 19.  Design Parameters for 1-mgd UF/NF System 

Component Design Parameter Value 
Nominal Feed Flow, mgd 1.55 
Recovery 65% 
Planned Operation, hours per day 24 
Plant Availability 95% 

NF System 

Operating Temperature 19 °C 
UF System Microfiltration Flowrate, gpm 975 

Number of Trains 2 
Number of Vessels 16 
Number of Membrane Elements 96 

Desalting Units 

Nominal Operating Pressure, psi 100 
Product Delivery Nominal Product Flow, gpd 1,000,000 
Concentrate Volume Nominal Reject Flow, gpd 550,000 
Power Power Requirement, kW*hr/year 324,000 
 



55 

Table 20.  Unit Process Costs UF/RO (October 2006 $) 

Equipment 
Capital Cost 

($) 
Annual O&M1 Cost 

($/yr) 
Chloramine Injection 37,000 38,000 
Ultrafiltration Units 1,120,000 166,000 
Antiscalant Feed System 43,000 9,000 
Acid Feed System 17,500 3,000 
Zinc Polyphosphate (2 mg/L) 42,500 10,000 
Elements at $450 per Element 43,000 5,000 
Vessels/trains at $3,000 per Vessel 48,000 0 
Cartridge Filters 19,000 9,000 
Membrane Cleaning Equipment (and Chemicals) 70,000 18,000 
Forwarding and High-Pressure Pumps 64,000 4,000 
Instrumentation and Controls 164,000 0 
Contractor Engineering and Training 60,000 0 
Process Piping 95,000 0 
Yard Piping 70,000 0 
Electrical Cost 130,000 0 
Sitework at $55 per 1,000 Gallons 70,000 0 
Building 230,000 454,000 
UV System 20,000 50,000 
Indirect Costs 1,107,000 250,000 
Labor  408,000 
Electricity  46,000 
Total Direct Costs 3,450,000 1,470,000 
     1 O&M = operation and maintenance. 
 

 
Table 21.  Unit Process Costs UF/NF (October 2006 $) 

Equipment 
Capital Cost 

($) 
Annual O&M Cost 

($/yr) 

UF System 1,324,000 182,000 

Elements at $450 per Element 43,000 5,000 
Vessels/Trains at $3,000 per Vessel 48,000 0 
Cartridge Filters 21,000 9,000 
Membrane Cleaning Equipment (and Chemicals) 70,000 8,000 
Forwarding and High-Pressure Pumps 50,000 2,400 
Instrumentation and Controls 164,000 0 
Contractor Engineering and Training 61,000 0 
Process Piping 108,000 0 
Yard Piping 78,000 0 
Electrical Cost 130,000 0 
Sitework at $55 per 1,000 Gallons 70,000 0 
Building 230,000 387,000 
UV System 20,000 50,000 
Indirect Costs 1,127,000 255,000 
Labor  408,000 
Electricity  35,700 
Total Direct Costs 3,544,000 1,342,100 



57 

6.0  Conclusions 
6.1 Potential for Agricultural Irrigation or  

Aquatic Habitat 

Both the concentrate from the NF membrane and the RO membrane are suitable 
to use for irrigation of crops or landscaping.  The NF concentrate had a lower 
SAR than the secondary effluent which suggests that these loose NF membranes 
can be used to improve waste water effluent for high value crops while also 
creating a higher value NF product stream that may be suitable for wildlife 
habitat.  Since the NF product and concentrate were not analyzed for 
pharmaceuticals, we cannot say for sure if they would be suitable for aquatic 
habitat.  It would be worthwhile to find out.  The NF product did meet all the 
requirements for ground water infiltration.   

6.2  NF Versus RO 

The NF membrane was much easier to maintain than the RO membrane.  With 
waste water reclamation projects such as this, operating costs can be reduced by 
operating at a lower recovery and rejection as with the NF membrane system.  
Since more of the bicarbonate passes through the membrane, there is little 
problem with scale formation.  The operating pressure is lower; thus, the power 
cost will be lower.  Operating between 60% and 70% recovery kept the system 
clean for the whole year, even with frequent down periods.  When the acid feed 
pump failed, the higher pH did not cause a decline in performance—probably 
because of the very low bicarbonate rejection.  The difference in cost was only 
$100,000 per year.  The capital costs are $100,000 more for NF than the 
RO system with chemical pretreatment.  However, there may be much greater 
cost savings the avoiding chemical use than are reflected in the cost model. 

The RO membrane operation period was much more erratic than the NF period.  
Since they were not run at the same time, it is impossible to say whether the 
operators were less attentive to the system during that time, or if there were 
changes in the WWTP operation that influenced performance.  Acid feed was 
required during this time to prevent carbonate or phosphate scaling.  This did 
create issues with procuring acid, keeping the chemical feed tank supplied and the 
pH sensors calibrated. 

Both systems produced water that meets the criteria for infiltration into a drinking 
water aquifer.  The NF concentrate would be better suited for irrigation than the 
RO concentrate, but both were acceptable according to FAO guidelines.  The 
RO product was, of course, superior in quality to the NF product; but that could 



 

58 

be overkill if it is only going to be used for wetlands development.  The treatment 
facility would need to find an economically attractive use for the RO product. 

6.3  Concentrate Minimization 

The VSEP® system was very effective in recovering additional high quality water 